






Agenda Item 3.1 

Title 

TOWN OF BROCK 
COMMISSION AGENDA BRIEFING 

September 18, 2023 

Ordinance No. 2023-006 - Annual Budget for Fiscal Year 2023-2024 

Item Summary 

This item is a public hearing to consider an Ordinance approving and adopting the annual budget 

for FY beginning October 1, 2023 through September 30, 2024. 

Upon conclusion of the public hearing and consideration of this item, the Town Commission 
may vote to approve, approve with conditions, or deny. 

Attachments 

1. Ordinance NO. 2023-006
2. Exhibit A - Fiscal Year 2023-2024 Budget



ORDINANCE NO. 2023-006

AN ORDINANCE OF THE TOWN OF BROCK, TEXAS, 
APPROVING AND ADOPTING THE ANNUAL BUDGET FOR
FISCAL YEAR BEGINNING OCTOBER 1, 2023 THROUGH 
[...]
options, including assessment of risk characteristics.
McKinney Development Water Supply System, City of McKinney, Texas. Kent served 
as both the Principal-In-Charge and Project Engineer for the project that includes a new 
water supply system for a $100M development. This included new water supply wells 
pump station, water treatment and transmission and distribution pipelines.
Capital Improvements Projects Management System, City of Fort Worth, Texas. Kent 
served as the Project Director for this project which reviewed the city’s CIP planning, 
management, and implementation. 
Water Supply Management feasibility Study, CRMWA, City of Lubbock, Texas. Kent 
conducted data analysis, site investigation, system layout for the feasibility of a 9,000-AF 
ASR system as a water supply optimization strategy.
Water Supply Study, City of Wolfe City, Texas. Kent served as the Client Manager and 
Project Director for this study that evaluated water supply options for Wolfe City. The 
study evaluated the options of surface water and water treatment plant rehab versus 
ground water options.

EXPERIENCE
20 years

EDUCATION
BS, Civil 
Engineering, 
Texas Tech 
University

REGISTRATION
Professional 
Engineer, Texas 
#103730

PROFESSIONAL 
AFFILIATIONS
•	 ASCE
•	 AWWA
•	 TWCA
•	 WEF
•	 WEAT



PROVENANCE ENGINEERING | 12

Wastewater Treatment
Southeast Water Reclamation Plant Improvements, 
City of Lubbock, Texas. Kent served as Lead 
Engineer and right hand to the Project Manager from 
the preliminary design through final commissioning 
of this $43M WWTP expansion project. The project 
consisted of the design and construction of fine 
screens, intermediate lift station, primary and secondary 
clarification, biological nutrient removal liquid treatment 
trains using IFAS media, Cloth Media effluent filter, UV 
disinfection, and sludge pumping.  Improvements to 
Plant 4 included increased capacity from 8 MGD to 16 
MGD annual average. Improvements to Plant 3 included 
the addition of cloth media filtration and UV disinfection 
sized for 12.7-MGD annual average. 
Rio Vista Wastewater Treatment Plant Expansion, 
City of Rio Vista, Texas. Kent is serving as the Principal-
In-Charge for the design, bid, and construction phase 
services of a wastewater treatment plant expansion 
that is estimated at $5 million. The first phase includes 
a conceptual-level study that will be used for work in 
Johnson County to receive additional ARPA funding. 

Panther Creek WWTP, North Texas Municipal Water 
District, Frisco, Texas. Kent served as a Project 
Engineer for this new 6MGD Wastewater Treatment 
Plant.  
North WWTP Upgrade and Expansion, City of Ruston, 
Louisiana. Kent served as Project Engineer for this 
project that included various process improvement 
making the 6MGD WWTP a nutrient removal WWTP.  
Wastewater Main Designs, City of Fort Worth, Texas. 
Kent served as a design engineer during design of the 
project that consisted of detailed design for over 6,300 
feet of gravity wastewater mains ranging from 8-inches 
to 18-inches. 

Raw Water Supply Improvements, City of Grapevine, 
Texas. Kent served as the Project Manager and 
Engineer of Record for this Study that included the 
complete redesign of the city’s raw water system. 
Kent developed an innovative idea to reduce energy 
consumption by 500%. The Phase 1 Route and Site 
Study included developing options to connect to 
the United States Army Corp of Engineers (USACE) 
Outlet Works structure; perform a site study analyzing 
site location options for the new 12 MGD Raw Water 
Pump Station; perform route study for the dual 20-in 
transmission pipeline.
South Water Treatment Plant, City of Lubbock, 
Texas. The project consisted of the design of a 15-
MGD, “green field” water treatment facility. This plant 
uses coagulation/flocculation and plate sedimentation 
for pretreatment and ultrafiltration with membranes 
for particle filtration. Kent led a multi discipline team to 
design the finished water pump station that included a 
new 20 MGD, with future capacity of 30 MGD, vertical 
turbine pump, new electrical and 2 MG wrapped pre-
stressed concrete finished water tank.
Water Treatment Master Plan, City of Arlington, 
Texas. The project consisted of ozone and biological 

filtration system master plan of the City’s two water 
treatment plants, John Kubala (97 MGD) and Pierce-
Burch WTP (75MGD). The project consisted of the 
evaluation, assessment and development of short-
term needs, control system strategies, long term 
improvements, and ozone system training.
Wylie Water Treatment Plant Ozone Addition, North 
Texas Municipal Water District (NTMWD), Wylie, 
Texas. Kent led a multi discipline design team to 
retrofit the 164 MGD Water Plant IV Ozone Contactor 
facilities including 108” yard piping and valves, design 
of chemical feed improvements, including chlorine 
and ammonia system upgrades and ozone quenching 
chemical systems, and design of site work on the 
project. The overall project consisted of an 880-MGD 
ozone system that was be retrofitted into the existing 
NTMWD Wylie Water Treatment Plant (WTP) complex.
Bonham Water Treatment Plant, NTMWD, Bonham, 
Texas. Kent served as design engineer and the 
right hand of the Project Manager for the the project 
consisted of the design of a 6.6 MGD “green field” 
water treatment plant using conventional treatment with 
ozone used for disinfection and taste and odor control. 



PROVENANCE ENGINEERING | 13

Anderson Pump Station Improvements, San Antonio 
Water System, San Antonio, Texas. Kent served as a 
design engineer for this pump station improvements 
project.
Colorado River Municipal Water District Ward County 
Pipeline Raw Water Line. Kent served as the Project 
Manager for the project that consisted of over 23,000 
feet of 33-inch water line.
North Dallas Tollway 24” and 12” inch Water Main. 
Kent took over as Project Manager of this project that 
included 11,550-feet of 24-inch and 12-inch water main 
along North Dallas Tollway.

Wastewater and Water Main Designs, City of Dallas, 
Texas. Kent served as a design engineer for over 
80,000 feet of water mains and gravity wastewater 
mains ranging in size from 8-inches to 30-inches.

Water Systems



PROVENANCE ENGINEERING | 14

QA/QC
DAVID TIMMERMANN
David Timmermann is a Senior Civil Engineer on the Provenance Engineering 
team. He brings expertise in water treatment facilities and pump stations, including 
on-site pilot plant evaluations, water treatment master plans, and design of new 
treatment facilities, expansion and rehabilitation of existing treatment facilities, 
construction phase administration, and startup. He has designed new treatment 
facilities with capacities ranging from 6 MGD to over 300 MGD and has modernized 
treatment facilities with capacities in excess of 525 MGD. He is committed to 
understanding and anticipating his client’s needs and being responsive to their 
need. 

Water Supply and Treatment
Potable Water Supply; Ellis County, TX. David served as the Project Manage for the 
project that included the preliminary engineering evaluation of the conceptual design 
to convey treated water from the City of Dallas’ distribution system to the entities of Red 
Oak, Rockett SUD, and Ellis County Water Control and Improvement District No. 1. 
Water Distribution Master Plan; City of Lubbock, TX. David served as the Project 
Manage for the project that included a comprehensive distribution system study, 
including pump field tests, distribution system computer model, water demand 
projections, and development of master improvements plan. The project also included 
evaluation of new ground water supply (well) source to meet projected demands.
Brackish Groundwater Desalination Program; San Antonio Water System, San 
Antonio, TX. David served as the deputy Program Manager for the project that included 
the preliminary engineering, design, and construction of a new 12 mgd/30 mgd ultimate 
brackish groundwater desalination facility with a program value of $140M. Facilities 
include: 12 new production wells, 5 miles of conveyance pipelines, reverse osmosis 
treatment facilities, and concentrate injection facilities at final buildout it will be largest 
brackish groundwater desalination facility in the USA.
Lake Alan Henry South Water Treatment Plant; City of Lubbock, TX. David served as 
the Project manager for the project that included the planning for the transmission and 
treatment of a new water supply. He was involved in the planning and eventually before 
managing the new greenfield 15 mgd surface water treatment plant. Facilities include 
new flocculation basins, sedimentation basins using plate settlers, MF/UF pressure 
membrane system, chemical feed facilities, clearwell, high service pumping station, yard 
piping modifications, and instrumentation and control improvements including 55 miles 
of system controls.
Groundwater Treatment Evaluation; City of Lubbock, TX. David served as the 
Project manager for the project that included the preliminary engineering evaluation 
of treatment alternatives to allow utilization of shallow aquifer groundwater for potable 
water purposes. The evaluation focused on treatment techniques that would provide 
effective removal of fluoride and meet the requirements of the Interim Enhanced Surface 
Water Treatment Rule and Disinfectant/Disinfection By-Products Rule.
Lake Tawakoni Water Treatment Plant; North Texas Municipal Water District Wylie, 
TX. David served as the Project manager for the project that included the preliminary 
engineering, pilot testing, design and construction phase administration of a new 

EXPERIENCE 
36 years

EDUCATION
BS, Civil 
Engineering, 
Texas A&M 
University

PROFESSIONAL 
AFFILIATIONS
•	 DBIA
•	 AWWA



PROVENANCE ENGINEERING | 15

Panther Creek WWTP; North Texas Municipal 
Water District. Frisco TX. David served as the Project 
manager for the project that included the design of a 
new greenfield 8 mgd WWTP including new influent 
pump station, metering facility, grit removal facility, 
fine screening/compacting facility, primary clarifiers, 
biological nutrient removal aeration basins, travelling 
bridge filters, ultraviolet disinfection facility, sludge 
dewatering facility, and chemical feed/office complex.
Wastewater Treatment Plant; City of San Marcos, 
TX. David served as a Design Engineer for the project 
that included the design phase activities for a 9 mgd 
expansion of the City’s existing wastewater treatment 
plant. Improvements included a new headworks, 
new primary clarifiers, upgrading of the aeration 
basins, improvements to the secondary clarifiers, new 
continuous backwash filters, ultraviolet disinfection, 
reaeration facilities, and a new outfall structure. 
Scottsdale Water Campus; City of Scottsdale, AZ. 
David served as the Lead Engineer for the project that 
included activities for 8 mgd microfiltration and reverse 

osmosis facilities at the new water reclamation plant. 
The water campus is designed for treatment of raw 
sewage to provide tertiary effluent for turf irrigation, with 
advanced treatment provisions for aquifer storage and 
reuse.
6.5 mgd Wastewater Treatment Plant Expansion; 
City of Columbia, MO. David served as a Design 
Engineer for the project that included a new primary 
basin, aeration basin, and final clarifier, a new anaerobic 
digester, sludge thickening basin, and centrifuge.  
60 mgd Advanced Wastewater Treatment Plant 
Expansion; City of Oklahoma City, OK. David served 
as a Design Engineer for the project that included two 
new aeration basins and modification to various other 
plant structures. Work included site layout, hydraulic 
analysis of yard and process piping, aeration basin 
layout and design, and design of various structural and 
piping modifications. His involvement also included the 
sizing, layout, and design of a 40 MG, concrete-lined, 
stormwater holding basin.

greenfield 30 mgd water treatment plant. Facilities 
include new flocculation basins, sedimentation basins, 
ozone contactors, filters, chemical feed facilities, 
clearwell, high service pumps, yard piping modifications, 
and instrumentation and control improvements.
Bonham Water Treatment Plant; North Texas 
Municipal Water District, Wylie, TX. David served 
as the Project manager for the project that included 
the design and construction phase administration of 
a new 6 mgd water treatment plant. Facilities include 

new flocculation basins, sedimentation basins, ozone 
contactors, filters, chemical feed facilities, clearwell, 
transfer pumping station, yard piping modifications, and 
instrumentation and control improvements.
Water Treatment Plant IV; North Texas Municipal 
Water District, Wylie, TX. David served as the Project 
manager for the project that included the design and 
construction of a new 164 mgd/328 mgd ultimate water 
treatment plant. Facilities include new flocculation 
basins, sedimentation basins.

Wastewater Treatment

Wastewater and Wastewater Infrastructure
Tejas Trails Water and Sewer Improvements; City of 
Ft. Worth, TX. David served as the Project manager for 
the project that included 37,000 feet of new sanitary 
sewers. Due to the very hilly terrain, the design included 
a combination of gravity sewers, low-pressure grinder 
pumps, and a lift station.
Duck Creek Interceptor; City of Garland, TX. David 
served as the Project manager for the project that 
included 60,000 feet of 48-inch to 66-inch gravity 
sewer, a new 40 mgd lift station, 25,000 of 42-inch raw 
sewage forcemain, and 85,000 feet of 8-inch sludge 
forcemain. 
Shiloh Road Pump Station and Reservoirs; City of 
Richardson, TX. David served as the Project manager 

for a joint project between the North Texas Municipal 
Water District and the City of Richardson. The City of 
Richardson facilities included a new 3-million-gallon 
cast-in-place concrete ground storage reservoir and 20 
mgd treated water pump station. The NTMWD facilities 
included a new 4-million-gallon cast-in-place ground 
storage reservoir. The facilities are located along a 
major traffic corridor so the face of each reservoir was 
enhanced with an architectural pattern in the concrete.
Inland Feeder, Metropolitan Water District of 
Southern California. David directed the preparation 
of a preliminary design report for a 45-mile 144-inch 
pipeline. The report evaluated five different alignments, 
each of which crossed numerous major faults and 
traversed major urban areas.



PROVENANCE ENGINEERING | 16

TECHNICAL LEAD: W/WW TREATMENT
FELICIA WYAT T SANFORD, PE
Felicia Wyatt Sanford is a Civil/Environmental Engineer with experience in wastewater 
process analysis, water and wastewater treatment plant modeling, water and wastewater 
process design, and construction services. Felicia has led teams of various engineering 
disciplines on projects ranging from the study phase through final design. She has 
authored six technical papers and presented multiple presentations at statewide and 
national conferences.

Planning
Aquifer Storage and Recovery Study, City of Stephenville, Texas. Felicia served as the 
Engineering Manager to provide a proof-of-concept study to provide water management 
strategies. As a result of the study, a new water supply opportunity with capturing Water 
Reuse currently being released into the Bosque River was identified. Multiple options 
were assessed for Water Reuse and were found to be the most viable and cost-effective 
long-term option in the study. The construction value ranged from $15 million to $45 
million. 
Haikey Creek WWTP Master Plan, Regional Metropolitan Utility Authority, Tulsa, 
Oklahoma. Felicia was Staff Engineer for an evaluation on alternative technologies. The 
study considered both monetary and non-monetary factors and evaluated both short-
term and long-term alternatives. 
Lakeview RWRP Phase II Expansion and Management Program Update, Upper 
Trinity Regional Water District, Lake Dallas, Texas. Felicia was Staff Engineer for 